

Prüfbericht - Nr.: 28100908 004
Test Report No.:

Seite 1 von 1
Page 1 of 1

Auftraggeber: METALSISTEM
Client: Viale dell'Industria 2 38068 Rovereto (TN)

Gegenstand der Prüfung: Shelf,stationary
Test Item:

Bezeichnung: See other aspects
Identification: **Serien-Nr.:** N/A
Serial No.:

Wareneingangs-Nr.: N/A
Receipt No.: **Eingangsdatum:** N/A
Date of Receipt:

Prüfört: METALSISTEM
Testing Location: Viale dell'Industria 2 38068 Rovereto (TN)

Prüfgrundlage: BGR 234 / 2003
Test Specification:

Prüfergebnis: Der vorstehend beschriebene Prüfgegenstand wurde geprüft und entspricht oben genannter Prüfgrundlage.
Test Result: The a. m. test item passed the test specification.

Prüflaboratorium: METALSISTEM
Testing Laboratory: Viale dell'Industria 2 38068 Rovereto (TN)

geprüft/ tested by:

kontrolliert/ checked by:

13.03.2006

Maurizio Leone

Datum
Date

Name
Name

Unterschrift
Signature



Ernesto Collino

Datum
Date

Name
Name

Unterschrift
Signature

Sonstiges/ Other Aspects:

Shelf,stationary

Models: SUPER 1, SUPER 2, SUPER 3

This test report has been issued to recognise the validity of TÜV Product service test report; The modification of the standard regarding only the designation (from ZH 1/428 to BGR 234) no instruments are necessary.

Not for loading and unloading with conveyances suitably

Possible combinations of the individual components with the appropriate maximum loadings of the shelf systems according to the technical specifications of Metalsistem

See also copy Test Report Nr.01 540 1 084 01 issued by TÜV PRODUCT SERVICE tested in according the ZH 1/428:1988

Abkürzungen: ok / P = entspricht Prüfgrundlage
fail / F = entspricht nicht Prüfgrundlage
n.a. / N = nicht anwendbar

Abbreviations: ok / P = passed
fail / F = failed
n.a. / N = not applicable

Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.